ENGINE - COMPLETE, HALF & REPAIR KITS

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
Engine - Complete
ENGB605MPT3AISPDG * ENGINE Assembly, RCRPTO - 605 DI Arjun MAT BSIIIA 1
ENG605REGS3AISPDG * ENGINE Assembly - 605 DI BSIIIA 1
ENG605CRP3AISPDG * ENGINE Assembly - 605 DI RCRPTO BSIIIA 1
HALF ENGINES
ENG605HALF4WD3AI * | CRANKCASE Major Assembly - 605 DI Arjun MAT BSIIIA 1
ENG605HALF2WD3AI * | CRANKCASE Major Assembly - 605 DI BSIIIA 1
REPAIR KITS
006021645C91 * | SET of Sleeve, Piston, Rings, 605 DI BSIIIA 1
006014632C91 * PISTON Assembly 1
000020375E05 * | SLEEVE Cylinder 4
006004552F91 * ‘O’ RING Cylinder Sleeve 8
006003829D1 * | SET Piston Ring 4
006003832D1 * | SLEEVE Cylinder 4
006021646C91 * KIT Major Engine Repair 605 DI BSIIIA 1
006021650C91 * | GASKET Package Engine Cpte. 1
000020381E05 * |'O’RING 1
006000812F1 * BOLT Cylinder Head 10
005553101R2 * | O’ RING Qil Filler Cap 1
000020024E05 * | GUIDE Valve Finished 8
000020857E05 * | SET of Valve 1
000020345E05 * | SEAL Valve Stem 8
006000002F1 * LOCK Valve Spring 16
* Parts Not lllustrated / £ Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required
Mahindra | 1

Rise.




Revision /

M&M Part Number Ref. Description of Part Quantity
Remarks
000020337E05 * | BUSH Connecting Rod 4
000020369E05 * | SEAL Oil Front 1
000020524E05 * | SEAL Oil Rear 1
000020383E05 * | O’ RING Suction Pipe 1
006006125F1 * | O’ RING Water Pump 1
000020341E05 * BUSH Rocker Arm 8
000020286E05 * | RING Sealing Oil Drain 1
006002987C1 * | BUSH Camshaft Front 1
006000015F1 * | BUSH Camshaft Rear 4
000020299E05 * | PLUG Expansion 2
000020300E05 * PLUG Expansion 2
000020301E05 * PLUG Expansion 1
000020052E05 * | SEAT Valve Exhaust 4
000020069E05 * | SEAT Valve Intake 4
007202389C1 * | COUPLING Spider 1
006021647C91 KIT Minor Engine Repair — 605 DI BSIIIA Inline 1
006000812F1 * | BOLT Cylinder Head Gasket 10
000020381E05 * ‘O’ RING Front Cover 1
005553101R2 * | ‘O’ RING Qil Filler Cap 1
006004552F91 * | SET Piston Ring 4
s * TOP RING Piston 1
s * SECOND RING Piston 1
i * RING Oil Control Piston 1
006010414C1 * LINER Engine - Grade | 4
006010415C1 * LINER Engine - Grade I 4
006021650C91 * | GASKET Package Engine Cpte. C/O 1
000020608E05 * | GASKET CYLINDER HEAD COVER 1
006000264 F1 * | GASKET EXHAUST MANIFOLD MOUNTI 4
006004351F1 * | GASKET INTAKE MANIFOLD MTG 4
000020495E05 * | GASKET WATER DRAIN PLUG HSG 1
008000046F1 * | GASKET OILFILTER BRACKET (Cl) 1
006000099F1 * | GASKET-COVER INJECTION PUMP GEAR 1
000020320E05 * | GASKET THERMOSTAT 1
000021920E14 * | GASKET THERMO.HSG COMMON-ALL H3 ENG 1
006003982C1 * | GASKET EGR PIPE 4
000021720E11 * | GASKET FOR OIL COOLER PIPE FLANGE - 1
000020779E05 * | GASKET FOR PISTON COOLING JET ASSY. 4
E006006816F1 * | GASKET ( EXHAUST MANIFOLD TO E 1
006000651F1 * | GASKET BETWEEN CPI & INTAKE MANIFOL 2
006000798F2 * | GASKET_CYL_HEAD_MLS_4CYL_NEF 1
000020856E05 * | SET of Crankshaft Main Bearing C/O 1
I * BEARING Main Top 5
i * BEARING Main Bottom 5
I * WASHER Thrust Without Lug 2
I * WASHER Thrust With Lug 2
006000785F91 * SET of Crankshaft Main Bearing 0.25mm U/S C/O 1
T * BEARING Main Top 5
T * BEARING Main Bottom 5
I * WASHER Thrust Without Lug 2

2 Mahindra
Rise.

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required




ENGINE - COMPLETE, HALF & REPAIR KITS

Rise.

M&M Part Number Ref. Description of Part Quantity e
Remarks
I * WASHER Thrust With Lug 2
006021645C91 * | SET of Sleeve, Piston, Rings, 605 DI BSIIIA 1
006014632C91 * | PISTON Assembly 1
000020375E05 * | SLEEVE Cylinder 4
006004552F91 * ‘O’ RING Cylinder Sleeve 8
006003829D1 * | SET Piston Ring 4
006003832D1 * | SLEEVE Cylinder 4
000020418E05 * | PIN Piston 4
000020419E05 * | CIRCLIP Piston Pin 8
000020375E05 * | O’ RING For Cylinder Sleeve 8
006009143F1 * | KIT ‘O’ RING For Engine - 605 DI BSIIIA 1
000020628E05 * | ‘O’ RING Qil Filler Cap 1
000020381E05 * | ‘O’ RING Crankcase Front Cover 1
000020664E05 * | ‘O’ RING Dipstick 1
000020375E05 * | 'O’ RING For Cylinder Liners 8
000020383E05 * | 'O’ RING For Suction Strainer 1
006006125F1 * | ‘O’ RING For Water Pump Housing 1
000020857E05 * | SET of Valves C/O 1
000020351E05 * | VALVE Intake 4
000020352E05 * | VALVE Exhaust 4
006015326C91 HEAD Cylinder Assy Cpte (with Valves & Studs) 1
006015786C92 Farmer Kit 1
* Parts Not lllustrated / + Not Serviceable Separately / ® Alternate Part Number / A/R As Required
Mahindra | 3




VALVE HOUSING COVER

M&M Part Number | Ref. Description of Part Quantity OVERN

Remarks
006000653F91 1 COVER Valve Housing 1
005553100R92 2 | CAP Qil Filler 1
005553101R2 3 | OILSEAL Filler Cap 2
000020791E05 4 | BOLT Flanged M8 x 1.25 x 95.0 9
000020608E05 5 | GASKET Cover to Cylinder Head 1
005552915R91 6 | CLAMP 1
006002611F1 7 | TUBE oil Emanation 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

4 Mahindra
Rise.



EXHAUST SYSTEM

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
006000128F2 1 | SILENCER Assy. 1
000020254E05 2 | BOLT Flanged Hex. Head M8 x 1.25 x 45 4
000020567E05 3 | GASKET Stub Pipe & Silencer Assy. 1
000020777E05 4 | NUT Flanged M8 4
006000105F1 5 | PIPE Stub (Pipe TC Exhaust) 1
000020567E05 6 | GASKET TC Elbow & Stub Pipe 1
000020313E05 7 | BOLT Flanged 6
006015490C1 8 | ELBOW Stub Pipe 1
006015429C1 9 |ELBOW TC Outlet 1
006002649F1 10 | STUD Turbo Charger to Metallic Pipe M8 x 28 3
006000319B1 11 | GASKET TC Elbow & TC 1
006000856F 1 12 | NUT Flanged M8 x 1.25 3
006015388CH1 13 | BRACKET Stub Pipe Support 1
006000317B1 14 | BRACKET Stub Pipe Support 1
000020266E05 15 | STUD Turbocharger Mounting M8 x 23 4
001233808R1 16 | WASHER Spring 2
006000856F 1 17 |NUT M8 x 1.25 4
001081723R1 18 |BOLT Banjo M10 x 1 1
001081724R1 19 | WASHER Copper 4
006001299B1 20 | BOLT Banjo M10 x 1.25 1
006000320B91 21 | PIPE Lubrication Qil Inlet 1
006008790F1 23 | GASKET 1
006008488F1 24 | ADAPTER 1

Mahindra ( 5

Rise.




EXHAUST SYSTEM

M&M Part Number | Ref. Description of Part Quantity FRvEEN

Remarks
000020312E05 25 |BOLT M6 2
006009296F 1 26 | WASHER Copper 8
000020706E05 26 | WASHER Copper - MAT 8
006016813C1 27 | PIPE Lubrication Oil Outlet 1
000020704E05 28 | BOLT Banjo M16 4
006000856F 1 29 | NUT M8 Cleveloc Exhaust Manifold 8
000020267E05 30 | STUD M8 x 28 for Exhaust Manifold Mounting 8
006000264F1 31 | GASKET Exhaust Manifold Mounting 4
006020685C1 32 MANIFOLD Exhaust 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

6 Mahindra
Rise.



AIR INTAKE SYSTEM

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
006013584C91 1 MANIFOLD Air Intake 1
000020265E05 2 | STUD for Intake Manifold - M8 x 40 12
000020777E05 3 | NUT Flanged for Intake Manifold - M8 x 1.25 12
006004351F1 4 | GASKET Intake Manifold Mounting 4
006000651F1 5 | GASKET Between CPI & Intake Manifold 2
006007166F1 6 | ELBOW Venturi 1
000020306E05 7 | BOLT Flanged - M8 x 1.25 x 30 6
006005495F91 8 | ALUMINIUM Venturi 1
006004798F1 9 | CLIP FOR HOSE A/C 2
006020784CH1 10 | HOSE VENTURI TO DUCT 1
006020779CH1 11 | DUCT Air Intake 605 BSIIIA 1
006012850CH1 12 | RUBBER Sealing For Air Duct 1
000021941E09 13 | CLIP for Aircleaner Hose 1
006008306F91 14 | AIR CLEANER 7” Donaldson C/O 1
i 15 | BODY Air Cleaner 1
006010954F1 16 | COVER Dust 1
006008798F1 17 | SAFETY Element 1
006008799F1 18 | PRIMARY Element 1
006008801F1 19 | DUST Unloader 1
006020944C91 20 | BRACKET Air Cleaner 1
007700271CH * | CLOG Indicator Assembly 1

* Parts Not lllustrated / + Not Serviceable Separately / @ Alternate Part Number / A/R As Required
Mahindra ( 7

Rise.



EXHAUST GAS RECIRCULATION (EGR) SYSTEM

M&M Part Number | Ref. Description of Part Quantity OVERN
Remarks
006007166F1 1 ELBOW VENTURI H2 TIER-III 1
006018247C1 2 | EGR COOLER SUPPORT BRACKET_605BSIIIA 1
000020306E05 3 | EGR COOLER SUPPORT BRACKET MOUNTING BOLT _605BSIIIA 2
006000651F1 4 | GASKET BETWEEN CPI & INTAKE MANIFOLD 2
006005495F91 5 | VENTURI ASSEMBLY FOR EGR 1
006017624C1 6 | ADAPTER PLATE FOR ELECTRICAL EGR VALVE 605 BS3A 1
006021174C91 7 |VALVE EGR PROGRESSIVE 605BS3A NA 1
006018248C1 8 | PIPE EGR COOLER OUTLET_605BSIIIA 1
006015518C1 9 |EGR COOLER 605 BS3A - XYLO 1
006003982C1 10 | GASKET EGR PIPE 5
006018249C1 11 | PIPE EGR COOLER INLET_605BSIIIA 1
006002715B1 12 | SCREW SOCKET M8X1.25X25X12.9 1
006020785C1 13 | ORIFICE PLATE 1
006006816F1 14 | GASKET EXHAUST MANIFOLD TO EGR PIPE 2
006007574F91 15 | ASSEMBLY EGR COOLER BRACKET 2
000020777E05 16 | ASSEMBLY EGR COOLER BRACKET MTG NUT 2
000020254E05 17 | ASSEMBLY EGR COOLER BRACKET MTG BOLT 1
006018251C1 18 | PIPE OUTLET EGR COOLER TO WATER PUMP_605BSIIIA 1
006015438C1 19 | PIPE CRANKCASE TO EGR COOLER 1
006015345D1 20 | HOSE WATER INLET TO EGR COOLER 1
006000715F1 21 |HOSE FROM EGR COOLER TO PIPE CRANKCASE 1

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required

8 Mahindra
Rise.



=39

A5

CYLINDER HEAD ASSEMBLY

n:i-
s il s 4

M&M Part Number Ref. Description of Part Quantity Revision /
Remarks
006013565C91 * HEAD Cylinder Cpte. (W/O Valves) 1
i 1 HEAD Cylinder 1
000020298E05 8 | PLUGS Expansion 8
000020299E05 8 | PLUGS Expansion 8
000020052E05 12 | SEAT Valve Exhaust 4
000020069E05 13 | SEAT Valve Intake 4
000020024E05 25 | GUIDE Valve Finished 8
006015326C91 * HEAD Cylinder Assy Cpte (with Valv.es & S. tuds) 1
000020266E05 2 |STUD 4
000020777E05 3 | NUT M8 for Clamp Nozzle Holder 4
000020289E05 4 | WASHER for Clamp Nozzle Holder 4
000020571E05 5 | CLAMP Nozzle Holder 4
000020693E05 6 | EYE Lifting — Rear 1
000020308E05 7 | BOLT Hex. Head 2
000020267E05 9 | STUD 5
000020265E05 10 |STUD 4
006000798F1 14 | GASKET Cylinder Head — MLS 1
000020786E05 15 | PLUG Hex. Socket 2
006000831F1 16 | EYE Lifting — Front 1
000020565E05 17 | BOLT Hex. Head 1
000020313E05 18 | BOLT Hex. Head 1
000020266E05 19 |STUD 4
* Parts Not lllustrated / £ Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required
Mahindra | 9

Rise.




CYLINDER HEAD ASSEMBLY

M&M Part Number Ref. Description of Part Quantity iz vislien |
Remarks
006000662F 1 20 |STUD 4
006000812F1 21 | BOLT Cylinder Head (To be used with MLS Gasket) 10
006000659F1 22 | STUD 4
006000662F 1 23 |STUD 4
000020345E05 24 | SEAL Valve Stem 8
000020024E05 25 | GUIDE Valve Finished (“S” Type) 8
000020509E05 26 | BRACKET Alternator Mounting 1
006005530D1 26 | BRACKET Alternator Mounting - MAT 1
000020313E05 27 | BOLT Hex. Head 1
000020324E05 28 | BOLT Hex. Head 2
T 29 | ALTERNATOR 36 Amp. 1
000020586E05 30 | BOLT Mounting 1
000020314E05 31 | BOLT Hex. Head 1
005554365R1 32 |NUT 1
000022079RD 33 | WASHER 2
000708117R2 34 | CLIP Cable 1
000020164E05 35 | PLATE Tensioner 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

10 Mahindra
Rise.



VALVE TRAIN

(AR = 2420 G998 4T 96 4514 3429
L]
ne—gzs B8 - 0 o
- = || L@ ﬁj = @@U
% e E 200 © —o
- 25 : @ oae |
" .

L 28 ‘ g - 3

Ly
S 0
iz 3 1 58 7 bl

M&M Part Number

Revision /

R Remarks

Description of Part Quantity

000020304E05 1 BOLT Hex. Head 1

006003400C2 2 | WASHER Thrust Camshaft 1

006002966C1 3 | GEAR Camshaft 1

000020307E05 4 | BOLT Hex. Head 2
000020798E05 5 | PLATE Thrust Camshaft 1

000020270E05 6 | KEY Woodruff 1

000020127E05 7 | CAMSHAFT 1

000020810E05 8 |TAPPET 8
000020107E05 9 | ROD Push 8
000020062E05 10 | SCREW Adjusting 8
000020293E05 11 | PLUG 8
000022034RD 12 | RETAINER 8
000020431E05 13 | RING Seeger Shim 8
000020796E05 14 | NUT M8 for Adjusting Screw 8
00002084 3E05 15 | ARM Rocker Assy. Intake 4
000020341E05 16 | BUSH for Rocker Arm 8
000020064E05 17 | SHAFT Rocker Arm 4
000020031E05 18 | PEDESTAL Rocker Arm 4
006000663F1 19 | NUT M8 for Pedestal 8
000020249E05 20 | WASHER for Pedestal 8
000020844E05 21 | ARM Rocker Assy Exhaust 4
006000002F1 22 | LOCK Valve — Half 16
005557570R1 23 | VALVE Spring 8

Mahindra | 11

Rise.




VALVE TRAIN

M&M Part Number | Ref. Description of Part Quantity RS 4
Remarks
006000077F1 24 | RETAINER Upper 8
000020562E05 25 | RETAINER Lower 8
000020857E05 26 | VALVE Set C/O 1
000020351E05 27 | VALVE Intake 4
000020352E05 28 | VALVE Exhaust 4

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

12 Mahindra
Rise.



e

CRANKCASE FRONT COVER

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
006005215B1 1 | BOLT Main Drive Pulley M14x 1.5x 5 1
006005197F1 2 | WASHER Main Drive Pulley 1
006021032C91 3 | PULLEY Hydraulic Pump Splined - Single Groove 1
b A | COVER Front Sub - Assy. C/O 1
006015344C1 4 | COVER Front 1
000020381E05 5 |‘O'-RING 1
000020283E05 6 | BALL Bearing (35 x 62 x 14) 1
000020118E05 7 | SPACER Hyd Pump Brg 1
000020288E05 8 | BALL Bearing (35 x 72 x 17) 1
000704385R1 9 | CIRCLIP Internal 72 mm 1
000020369E05 10 | SEAL Oil Front 1
000020786E05 * | PLUG (M10 x 1 Hex Socket Pipe) 1
006005061F1 11 | GEAR Hyd Pump 1
0060101261D1 * |0’ RING For Cap 1
006000598F1 12 | SPIDER Hydraulic Pump 1
006000879F91 13 | GEAR Idler Assy. With Bush 1
t 14 | GEAR Idler 1
000020339E05 15 | BUSH for Idler Gear 1
006005610C1 16 | SHAFT Idler Gear 1
006006762F1 17 | BOLT Flanged Hex. Head M8 x 1.25 x 35 3
000020254E05 18 | BOLT Flanged Hex. Head M8 x 1.25 x 45 20
000020307E05 19 | BOLT Flanged Hex. Head M8 x 1.25 x 20 4
006000098F1 20 | COVER for Injection Pump Gear 2
006000099F1 21 | GASKET-Cover Injection Pump Gear 2

Mahindra | 13

Rise.




CRANKCASE WITH OIL PAN

] 4 BB R P T~

Qg 2
.-I-‘

et
230
|
A
M&M Part Number Ref. Description of Part Quantity Fizvieton §
Remarks
M06000185F1 * | ASSEMBLY Crankcase - 4 DI C/O 1
T 1 | CRANKCASE 1
I 2 BEARING Main - Rear 1
t 3 | CAP Main Bearing - Front 4
000020145E05 4 | BOLT Main Bearing Cap 10
006002987C1 7 | BUSH Camshaft - Front 1
006000015F1 8 | BUSH Camshaft - Rear 4
000020300E05 10 | PLUG 36 2
000020903E05 11 | PLUG Expansion 40 4
000020787E05 5 | PLUG Hex. Socket Pipe 3
000020279E05 9 |PIN Parallel 8 2
000020786E05 12 | PLUG Hex. Socket Pipe 3
000020507E05 13 |SLEEVE 2
000020808E05 14 | ADAPTER Oil Pressure Pipe 1
000020299E05 15 | PLUG 30 1
000020301E05 16 |PLUG 56 1
005551963R1 17 | PIN Dowel 2
000020280E05 18 | PIN Parallel 2
000020541E05 19 | RETAINER Rear Oil Seal 1
000020524E05 20 | SEAL Oil Rear 1
000020309E05 21 |BOLT Hex. Head 8
000020307E05 22 | BOLT Hex. Head 2
000020495E05 23 | GASKET Water Drain Plug 1

14 Mahindra

Rise.

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required




CRANKCASE WITH OIL PAN

Rise.

M&M Part Number Ref. Description of Part Quantity e
Remarks
006000386F1 * | PLATE Water Drain 1
I 24 | HOUSING Water Drain Plug 1
¥ 25 | PLUG Water Drain 1
006011525C91 26 | DIPSTICK Assy. 1
006011702B1 27 | O’ RING Dipstick 1
006000006F1 28 | PAN Oil - Only For Arjun MAT 1
006012590C1 28 | PAN Oil 1
000020255E05 30 |BOLT Hex. Head 16
006000130F1 31 |BOLT Hex. Head 3
000020261E05 32 |BOLT Hex. Head 12
000020286E05 33 | RING Sealing A26 x 31 for Qil Drain 1
006000110F1 34 | PLUG Drain M26 x 1.5 for Qil Drain 1
000020287E05 35 | RING Sealing A26 x 31 CU for Strainer 1
000020285E05 36 | PLUG Drain M26 x 1.5 for Strainer 1
006000130F1 37 |BOLT 3
006000571F91 38 | JET Assembly Piston Cooling (with Gasket & Bolt) 4
000020818E05 39 |BOLT 3
000020751E05 40 | PIN Sealing for Fuel Timing Hole 1
000032145B12 * BOLT (Engine to Clutch Housing) 2
000120396 * | WASHER Plain 4
006009784D1 * | ADAPTOR Oil Level Gauge Push Pull Type Dipstick 1
006012230C1 * PIPE (Tube) Dipstick. Push Pull Type Dipstick 1
* Parts Not lllustrated / + Not Serviceable Separately / ® Alternate Part Number / A/R As Required
Mahindra | 15




CRANKSHAFT ASSEMBLY

M&M Part Number Ref. Description of Part Quantity Fizvieton §
Remarks
000020281E05 1 PIN Parallel 8.0 1
000020884E05 2 BOLT Hex Head M10 x 1 x 20 4
006000871F1 3 | GEAR Crankshaft 1
006017195C1 4 | CRANKSHAFT 1
000020368E05 5 | GEAR Oil pump drive 1
000704436R1 6 | GEAR Ring 1
00108218R91 7 | BEARING Ball Pilot 1
006015592C91 8 FLYWHEEL Assembly 1
006015593C91 8 | ASSY FLYWHEEL 555 BS3A MPT 1
006002335C91 8 FLYWHEEL Assembly - RCRPTO & MAT 1
000020269E05 9 PIN Parallel 10 1
000020305E05 10 |BOLT Hex. Head 6
000020860E05 10 |BOLT RCRPTO 6
006000281F1 11 | BEARING Set Crankshaft Main ( TOP ) 8
006000282F1 11 | BEARING Set Crankshaft Main (BOTTOM ) 8
006000785F91 11 | BEARING Set Crankshaft Main 0.25mm U/S 5
000020889E05 12a | WASHER Thrust (Without Lug) 2
000020890E05 12b | WASHER Thrust (With Lug) 2

16 Mahindra

Rise.

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required




SLEEVE PISTON & CONNECTING ROD ASSEMBLY

G
o= -4 4
B
i == 4
m‘ = e
Q—e e
3
i =
A -
2 ;
Z
Q 8
' i
M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
006010414C1 1 | LINER Cylinder - Grade | 4
006010415C1 1 | LINER Cylinder - Grade Il 4
000020375E05 2 | ‘O’ RING for Cylinder Liner 8
006014632C91 A | PISTON Assy. 4
I 6 | PISTON 1
000020418E05 7 | PIN Piston 1
000020419E05 8 | CIRCLIP Piston Pin 2
006004552F91 B | SET Piston Ring 4
b 3 RING Top 1
I 4 RING Piston - Second 1
I 5 RING Piston Oil Control 1
006014065C91 C | ASSEMBLY Connecting Rod 4
b 9 CONNECTING Rod Without Cap 1
¥ 10 CAP - Connecting Rod 1
000020337E05 11 | Bush Connecting Rod 1
000020027E05 12 | BOLT Connecting Rod 2
006000278F1 13 | SHELL Bearing Connecting Rod Upper & Lower 4
006000787F91 13 | SHELL Bearing Connecting Rod Upper & Lower 4

Mahindra @ 17
Rise.




LUBRICATION SYSTEM (OIL PUMP)

' ii

ety
b (e

—

<5
b=

X

For Ajun MaT

Farn dnirg par i wre same _F/r‘ll

i
—4

M&M Part Number Ref. Description of Part Quantity Fizvieton §
Remarks
006004090F91 * | PUMP Qil Assy. - Only for Arjun MAT 1
006002888H91 * | PUMP Qil Assy. C/O 1
t 1 | HOUSING Oil Pump USING Oil Pump 1
000020275E05 2 | LOCATION Sleeve for Oil Pump 2
t 3 |PLUG 18 1
000021785E11 4 | PISTON - Oil Relief Valve 1
000021784E11 5 | SPRING - QOil Relief Valve 1
000021789E11 6 | WASHER Plain 1
000021788E11 7 | CIRCLIP 1
006000195F1 8 | STRAINER - Only for Arjun MAT 1
000020588E05 8 | STRAINER 1
000020294E05 10 |PLUG 14 1
t 12 | BUSH for Oil Pump 4
T 13 | GEAR Oil Pump 1
T 14 | SHAFT Drive Oil Pump 1
t 15 | SHAFT Oil Pump 1
i 16 | PIN Parallel 2
1 17 | PLATE Oil Pump Cover 1
t 18 | GEAR Drive Oil Pump 1
t 19 | COVER Oil Pump 1
I 20 |BOLT Hex. Head 4
T 21 | WASHER 4
000021720E11 9 | ‘O’ RING for Suction Pipe - Only for Arjun MAT 1

18 Mahindra
Rise.

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required




LUBRICATION SYSTEM (OIL PUMP)

M&M Part Number Ref. Description of Part Quantity Apvisien /
Remarks
000020383E05 9 | ‘O’ RING for Suction Pipe 1
000020302E05 11 | BOLT Hex. Head For Oil Pump Housing 2

* Parts Not lllustrated / + Not Serviceable Separately / ® Alternate Part Number / A/R As Required

Mahindra @ 19
Rise.



LUB. OIL COOLER & PIPING

M&M Part Number Ref. Description of Part Quantity Fizvieton §

Remarks
006008803F1 1 FILTER Qil 1
006000339F1 2 | COOLER Oil 5 Plate 1
006015444C1 3 | PIPE Crankcase to Oil Cooler 1
000013345P04 4 | BOLT Allen M6 x 16 2
000020791E05 5 | BOLT Flanged M8 x 1.25 x 95.0 2
000020254E05 6 | BOLT Flanged Hex. Head M8 x 1.25 x 45 1
006002819C1 7 | BRACKET Oil Filter 1
008000046F1 8 | GASKET Oil Filter Bracket 1
006000336F1 9 | CONNECTING Plug For 5 Plate Oil Cooler 1
005552915R91 10 | CLIP PIPE Res.to Pump - Worm Type 3
006007496F1 11 | HOSE Crankcase to Oil Cooler 1
006016217C1 12 | PIPE Oil Cooler to Water Pump 1
005556668R91 13 | CLIP Hose 2
000020754E05 14 | HOSE Oil Cooler to Water Pump 1
000021720E11 15 | GASKET QOil Cooler Pipe Flange 1

20 Mahindra

Rise.

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required




Tl s s 0 e i

COOLING S

!

YSTEM

15

a
M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
000020307E05 1 | BOLT Flanged M8 x 1.25 x 20 3
006000153F1 2 | FAN (Plastic) 1
000020777E05 3 | NUT Flanged M8 x 1.25 Grade 8 3
001082011R2 4 | WASHER Spring Lock 5/16 “ 3
006005645F1 5 | FAN Adaptor 1
006007029F1 6 |BELT-Fan 1
006000753F1 7 PULLEY - Water Pump & Fan Drive 1
006004367F93 8 | PUMP Water Assy. C/O 1
t 9 | ADAPTOR 1
000020306E05 10 | BOLT Flanged Hex. Head M8 x 1.25 x 30 3
¥ 11 | HOUSING Water Pump Bearing 1
006006125F1 12 |‘O’ - RING 1
I 13 | SPINDLE Water Pump 1
I 14 | SEAL Water Pump 1
i 15 | IMPELLER 1
000020266E05 16 | STUD M8 x 1.25 x 45 3
006004797F1 17 | CLIP Hose 2
006006097D1 18 | HOSE Bypass for Water Pump 1
006004834F1 19 | THERMOSTAT Housing 1
000021920E14 20 | GASKET Thermostat Housing 1
006007297F1 21 | BOLT M8 x 75 Thermostat Housing 3
006024555C91 22 | THERMOSTAT Assy. 1 AA/282/F15/19
000020320E05 23 | GASKET Thermostat 1

Mahindra ( 21

Rise.




Revision /

M&M Part Number Ref. Description of Part Quantity
Remarks
000021915E14 24 | COVER Thermostat 1
000020312E05 25 | BOLT Flanged Hex. Head M6 x 1 x 20 4

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

22 Mahindra
Rise.



RADIATOR ASSEMBLY

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
006016208C91 A | RADIATOR Assy. 1
006014580CH1 1 | THRESH Guard Radiator 1
006008221F1 2 | CAP Radiator 1
006007706F1 3 | RADIATOR 1
000022206RD 4 | BOLT M6 x 16 Thrash Guard Mounting 4
000016559R2 5 | WASHER Plain M6 4
001233808R1 6 | WASHER Spring 4
006008222F 1 7 | PLUG Drain 1
006017285C1 8 | COWL Radiator 1
000020307E05 9 | BOLT M8 x 20 Radiator Mounting 4
006021931C1 10 | HOSE Thermostat to Radiator 1
006012747CA1 11 | HOSE Radiator to Water Pump 1
006004797F1 12 | CLIP Hose Radiator 4
006016625C91 13 | BOTTLE Recovery Assy. 1
000020797E05 * | FLANGED HEX. HEAD BOLT M6X1 1
006014469C91 14 | CAP Recovery Bottle 1
006002261CH1 15 | TUBE Recovery Bottle 1
006004939C1 16 | Clip Hose Recovery Tank 1
I 17 | BOTTLE Recovery (Bottle) 1
006016808CH1 18 | BRACKET Recovery Bottle 1
000020311E05 19 | BOLT for Recovery Bottle Bracket M6 x 16 2
000016559R2 20 | WASHER Plain M6 2
000020796E05 21 |NUT M6 2
Mahindra | 23

Rise.




RADIATOR ASSEMBLY

M&M Part Number | Ref. Description of Part Quantity FRvEEN

Remarks
006012777C1 22 | SUPPORT Pipe Intake Clamp 1
000022206RD 23 |BOLT M6 x 16 2
007540723C91 24 | PLATE Partion Assy. BSIIIA 1
007542434CA 25 | FOAM Radiator Bottom Sealing 1
007542426C91 * PLATE Bottom Sealing 1
006020785C1 * | ORIFICE PLATE 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

24 Mahindra
Rise.



FUEL INJECTION SYSTEM(INLINE)

M&M Part Number Ref. Description of Part Quantity Slpliion |
Remarks
I 1 PUMP Injection - 605 1
006009434H1 2 | GEAR Injection Pump 1
006000541F1 3 | INJECTOR With Copper Washer 4
000020170E05 4 | WASHER Nozzle Holder 3.5mm Thick 4
000020882E05 5 | NUT for FIP Mounting 4
000020883E05 6 | STUD for FIP Mounting 4
006000094F1 7 | FILTER Fuel 1
000013898P04 8 | BOLT Hex Headed 2
007600111CA1 9 | NUT Hex. Head 2
000020250E05 10 | WASHER 2
001232932R1 11 | BOLT Banjo 4
000020710E05 12 | WASHER Copper 4
006000355F3 13 | PIPE Feed Pump To Filter 1
006000354F2 14 | PIPE From Fuel Filter to FIP 1
006000177F1 15 | ELEMENT Primary Filter 1
001081778R93 16 | ELEMENT Secondary Filter 1
000020710E05 17 | WASHER For Pipe - Fuel Filter to FIP 4
001232932R1 18 | BOLT Banjo 2
006016049CH1 25 | PIPE Overflow From FIP To Tank 1
000020724E05 20 | WASHER Copper 2
000020746E05 21 | BOLT Banjo 1
006000175F1 22 | BRACKET Fuel Filter Intake Side 1
000020565E05 23 | BOLT Hex. Head 2
Mahindra | 25

Rise.




FUEL INJECTION SYSTEM(INLINE)

M&M Part Number Ref. Description of Part Quantity vt |
Remarks

005555988R1 24 | WASHER Spring Lock 2
006000813F1 19 | PIPE Cpte Spill Injector To Pipe 1
006015190C91 26 | PIPE High Pressure Set 1
000020744E05 27 | BOLT Banijo for FIP Lubrication Pipe 2
000020723E05 28 | WASHER for FIP Lubrication Pipe 4
001233066R92 29 | TAP Fuel 1
000020747E05 30 | BOLT Banjo for Overflow Pipe 1
000020480E05 31 | PIPE Cpte. Lubrication FIP 1
006001670C2 32 | PIPE Fuel Tank to Feed Pump - 4 Cyl. 1
000022306RD 33 | BOLT Banijo for Spill Pipe 4
000022307RD 34 | WASHER Copper for Pipe 8
001121836R1 35 | WASHER Copper for Tap 2
001232932R1 36 | BOLT Banjo 1
000020710E05 37 | WASHER Copper 2
005555988R1 38 | WASHER Spring Lock 4
000020250E05 39 | WASHER Plain 4
006001670C2 * | PIPE Fuel Tank To Fuel Filter 1
006000355F3 * PIPE Fuel Filter To Electric Feed Pump 1
006000354F2 * PIPE Electric Feed Pump To FIP 1
007201242CA * | CLAMP Base Plate 1
007201243CH1 * CLAMP Top Plate 1

26 Mahindra
Rise.

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required




TPS BRACKET & ITS ASSEMBLY

|-1 "'.—
55
A
. ¥
'y ‘q_—__' -h
9 4 F, h_::','
& LT "
1'-'._J_.-._.,. & .
- .- 1 f i -ﬁ"lF B
[\1 1 “L"?.}p i
et . ey > "
| .I"- ki -.-/l/ ‘-H"\l'h.q._
- L - 'ﬁ.‘_‘
e v T
—— e ./ ﬁ
~I= (- 7
" il ] E F |
Eﬁ_‘_ [ - o :I
3 i e "‘m., 3 = ‘
- P .
, K 3B
v i — i 2
ii=
M&M Part Number | Ref. Description of Part Quantity ARUEEN
Remarks
006021173C91 1 PLATE TPS LINKAGE 1
006021169C1 2 BRACKET PULL TO STOP CABLE & TPS MOUNTING 1
006021182C1 3 ROD TPS LINKAGE 1
006021486C1 4 SEAL TPS LINKAGE 1
007702510C91 5 | TPS Sensor 1
006021236CH1 6 | CIRCLIP 2
007535627CH1 7 NUT TPS ROD 2
00103361 8 PIN COTTER 1
000446161 9 | WASHER 1

Mahindra @ 27
Rise.



TRANSMISSION

Rear Axle Carrier & Rear Axle

M&M Part Number Ref. Description of Part Quantity Fizvieton §
Remarks
006502493C1 1 GEARBull-LH-47T 1
006502494C1 1 GEARBull-RH-47T 1
006508569C1 1 GEAR Bull - LH - 46 T - MAT 1
006508570C1 1 GEAR Bull - RH-46 T - MAT 1
006510176C1 * 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

28 Mahindra
Rise.



DIFFERENTIAL

&
#‘

M&M Part Number Ref. Description of Part Quantity Slpliion |

Remarks
006503385C2 1 SHAFT Brake Bull Pinion LH-12 T 1
006503386C2 2 | SHAFT Brake Bull Pinion RH-12T 1
006508567C1 1 SHAFT Brake Bull Pinion LH - 11 T - MAT 1
006508568C1 2 | SHAFT Brake Bull Pinion RH - 11 T - MAT 1

Mahindra @ 29
Rise.



RCRPTO GEARS & SHAFTS - SPLIT TYPE DRIVE SHAFT

M&M Part Number Ref. Description of Part Quantity Fizvieton §
Remarks
006508573C1 1 SHAFT Hollow Drive - 16 T - Only For Arjun MAT 1
006504265C2 1 SHAFT Hollow Drive - 16 T 1
006503131C2 2 |GEAR Driven PTO-61T 1
006503129C1 3 | GEARIdler 33 T Rev PTO 1

* Parts Not lllustrated / + Not Serviceable Separately / & Alternate Part Number / A/R As Required

30 Mahindra
Rise.



SHEET METAL

M&M Part Number | Ref. Description of Part Quantity ARUEEN
Remarks
007544171C91 PARTITION PLATE ASSY 1
007542661C91 7 | FRONT PANEL ASSY 1

Mahindra @ 31
Rise.



FRONT END ASSEMBLY

M&M Part Number | Ref. Description of Part Quantity FEvEEN)

Remarks
007540722C1 1 FOAM Plate Partition 1
007540720C91 2 | FRONT End Assy. BSIIIA 1
007500039CH1 * ROD Governor Control 1
007902641CH * ROD Governor Control - MAT 1
007601914C3 CABLE PULL TO STOP 1
007505939C1 * | Heat shield Scuttle - LH 1
007505942CH1 * Heat shield Scuttle - RH 1

* Parts Not lllustrated /  Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required

32 Mahindra
Rise.



ELECTRICAL

6
6a 6b
6e
6d 6c

M&M Part Number Ref. Description of Part Quantity Slpliion |

Remarks
007702521C91 * WIRING HARNESS Main 1
007702522C91 * WIRING HARNESS Main - MAT 1
007702511C91 * EEGR ECU Controller 1
007535626C1 * BOLT HEX M4X0.7X20X8.8 2
007700774C91 * SWITCH Light 1
007702459C91 * CLUSTER Instrument 1
007702510C91 TPS Sensor 1
007701388C91 * RELAY Cold Start Timer 1
000013084P04 * RELAY Starter 2
005559255B1 * MAXIFUSE MTG BRACKET 1

* Parts Not lllustrated / £ Not Serviceable Separately / ¢ Alternate Part Number / A/R As Required

Mahindra | 33

Rise.




	Untitled

